








 

Waster Master Plan, City of Gearhart v 

5.5.3.1 Safe Drinking Water Revolving Loan Fund ........... 5-9 
5.5.3.2 Rural Utilities Service Water and Wastewater 

Loans and Grants ................................................. 5-9 

List of Tables 

Table 1.1: Demand Projections ............................................................................................... 1-2 
Table 1.2: Water Rights Summary ........................................................................................... 1-4 
Table 1.3: Capital Improvement Plan - by Scheduled Year ...................................................... 1-8 
Table 2.1: MCLs and Action Levels for Inorganic Chemicals defined in OAR 333-061-0030 ... 2-3 
[...]
customers are restaurants, bars, and retail establishments with indoor water needs and little 
outdoor water usage. Commercial customer demand is typically consistent throughout the year 
and diurnal use patterns are consistent as well. It is anticipated that the relative ratio of 
residential and commercial units will remain generally unchanged into the foreseeable future. 

3.4 Sources of Supply 
The City currently obtains its water from two consistent sources; the City owned and operated 
wells and from Warrenton. The City is currently and has historically purchased its potable water 
supply from Warrenton, through a 10-year wholesale agreement. Currently, the City purchases 
water when its permitted groundwater extraction rate is seasonally reduced. 

The City’s wholesale agreement allows the City to continue to purchase water from Warrenton 
through 2019, with emergency backup supply provided by Seaside.  



 

Waster Master Plan, City of Gearhart Page 3-2 

3.5 City Water Rights 
The City holds a groundwater right in the Clatsop Plains Basin which is seasonally limited to 
avoid the potential for interference with surface water and salt water intrusion. The City obtains 
water from the Clatsop Plains Basin under a permitted water right through Wells # 1 - #14 in 
Neacoxie Creek Basin, the exact locations of which can be found in Appendix B. Until additional 
water diversion quantity is obtained, the maximum well capacity will be limited seasonally in 
accordance with Table 3.1. A copy of the water right permit document is provided in Appendix 
C.  

Table 3.1: Water Rights Summary 

Point of Diversion (POD) 
Description 

Clatsop Plains Basin Aquifer, Wells #1 - #14 in Neacoxie Creek Basin 

Approximate POD 
Location SE ¼ SE ¼ , Section 4 and NE ¼ NE ¼ Section 9, T6N, R10W 

Application No. G-16489 
Permit No.  G-16390 
Priority Date 
Permit Issuance Date 

6/28/2005 
11/3/2008 

Authorized Type of Use Municipal Use 
Authorized Date for 
Completion of 
Development 

3 November 2013 
  

Flow Rates cfs MGD gpm 
November 1st to June 30th  2.18    1.41    980 

July 1st to 31st  0.443 0.29 198 
August 1st to 31st  0.289 0.19 129 

Sept. 1st to 30th  0.410 0.26 184 
Oct. 1st to 31st  0.485 0.31 217 

 

3.5.1 Interconnections with Other Municipal Supply Systems 
The City currently purchases water from the City of Warrenton through interconnections at the 
North Headworks and South Headworks located east of Highway 101. The City’s water 
distribution system is also interconnected with the City of Seaside’s water distribution system on 
the south side of City.  The City also has an emergency intertie to supply Pinehurst Estates 
which is normally supplied by Warrenton. These connections are normally closed, and the 
flowmeters are monitored for unanticipated flows that may occur. The City has recently found 
that the Pinehurst Estates connection was opening prematurely and back feeding Pinehurst 
Estates. 



 

Waster Master Plan, City of Gearhart Page 3-3 

The City is financially responsible to maintain, test, and calibrate the master flow meter at the 
interconnection with the City of Seaside to comply with their wholesale agreements. The City 
does not bear the cost or other maintenance responsibilities for the water master meters that 
are tied to the City of Warrenton.  

3.5.1.1 Warrenton Water Supply 
The City entered into an agreement with Warrenton in 2009 as a complimentary source of water 
to help meet water demands between July 1st and October 31st and as an emergency backup. 
Copies of the agreements are included in Appendix D. 

3.5.1.2 Seaside Water Supply 
The City has entered into agreement with Seaside in February 2012 as an emergency backup. 
Copies of the agreements are included in Appendix E. 

3.6 Production Well Description 
Upon completion of the water supply and treatment facilities in 2012, the City commenced 
operation of the facilities to exercise and perfect the permitted water rights. The permit 
describes the water source from 14 well sites located as follows:  

• Well 1 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 3658 Feet North & 1136 Feet West 
From E ¼ Corner, Section 9 

 
• Well 2 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 3528 Feet North & 1136 Feet West 

From E ¼ Corner, Section 9 
 

• Well 3 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 3398 Feet North & 1136 Feet West 
From E ¼ Corner, Section 9 

 
• Well 4 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 3268 Feet North & 1136 Feet West 

From E ¼ Corner, Section 9 
 

• Well 5 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 3138 Feet North & 1136 Feet West 
From E ¼ Corner, Section 9 

 
• Well 6 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 3008 Feet North & 1136 Feet West 

From E ¼ Corner, Section 9 
 

• Well 7 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 2878 Feet North & 1136 Feet West 
From E ¼ Corner, Section 9 

 
• Well 8 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 2819 Feet North & 1136 Feet West 

From E ¼ Corner, Section 9 
 

• Well 9 - SE ¼ SE ¼, Section 4, T6N, R10W, W.M.; 2759 Feet North & 1136 Feet West 
From E ¼ Corner, Section 9 



 

Waster Master Plan, City of Gearhart Page 3-4 

 
• Well 10 - NE ¼ NE ¼, Section 9, T6N, R10W, W.M.; 2699 Feet North & 1136 Feet West 

From E ¼ Corner, Section 9 
 

• Well 11 - NE ¼ NE ¼, Section 9, T6N, R10W, W.M.; 2639 Feet North & 1136 Feet West 
From E ¼ Corner, Section 9 

 
• Well 12 - NE ¼ NE ¼, Section 9, T6N, R10W, W.M.; 2577 Feet North & 1096 Feet West 

From E ¼ Corner, Section 9 
 

• Well 13 - NE ¼ NE ¼, Section 9, T6N, R10W, W.M.; 2517 Feet North & 1096 Feet West 
From E ¼ Corner, Section 9 

 
• Well 14 - NE ¼ NE ¼, Section 9, T6N, R10W, W.M.; 2457 Feet North & 1096 Feet West 

From E ¼ Corner, Section 9 
 

A total of eight of the 14 identified wells (Well Nos. 1, 3, 5, 7, 9, 11, 13, 14) were completed with 
pumping equipment and connected to the WTP to provide sufficient capacity per water right 
requirements for the City’s current and projected demands. The remaining wells were drilled but 
do not contain the necessary equipment or piping to convey RW to the WTP facility.  

The eight production wells currently in operation were constructed to an overall depth of 119 to 
159 feet below ground surface (bgs), with 10-inch steel casings. The well design data are 
shown in Table 3.2. 

Table 3.2: Well Design Criteria 

Well No. Ground Elevation 
(MSL) 

Depth 
(Feet bgs) 

Screen Length 
(Feet) 

Top of Screen 
(bgs) 

1 33.83 119 30 84 
3 31.79 119 30 84 
5 28.03 117 30 81 
7 28.56 131 30 95 
9 28.12 123 30 88 

11 32.34 125 30 90 
13 29.59 157 50 100 
14 32.23 159 50 102 

Abbreviations: 
MSL = mean sea level 

3.6.1 Well Operation and Maintenance  
Each operating well is equipped with a submersible vertical turbine pump with a fixed speed 
drive and a magnetic flow meter, which provides the ability to monitor the individual well flow 
rates. Water from the eight production wells is combined and conveyed to the WTP through an 
8-inch RW pipeline that enters the south side of the WTP.  



 

Waster Master Plan, City of Gearhart Page 3-5 

The well pumps were designed to operate at approximately 60% of the 24-hour constant rate 
pump test performed following well completion. Table 3.3 presents the well production data. 

Table 3.3: Well Production Data 

Well No. Pump Capacity 
(gpm) 

24-hr Constant Rate Pump Test 
(gpm) 

1 75 125 
3 60 100 
5 120 200 
7 156 260 
9 156 260 

11 120 200 
13 210 350 
14 168 280 

                    Total: 1,065  
 

The pumps are operated in various configurations for flow rates of 150 gpm, 300 gpm and 600 
gpm shown below in Table 3.4. The wells are throttled between alternatives 1 and 2 to meet the 
129 gpm instantaneous limit.  

Table 3.4: Well Pump Flow and Operation Options 

 
Pump No. 

1  3 5 7 8 11 13 14 
Alternative Flow 75 60 120 156 156 120 210 165 

1 150    X     
2 150     X    
3 300 X X X      
4 300    X X    
5 300      X X  
6 300     X   X 
7 600 X X X X X    
8 600   X   X X X 

 
The combined design pumping capacity of the wells is 1,065 gpm or 855 gpm with the largest 
well out of service. The treatment plant rated capacity is 300 gpm per membrane skid or 600 
gpm with both membrane skids in operation. The membrane skid rating is an average flow rate 
given that the membranes are periodically off line for backwashing and cleaning.  There are 
provisions to install a future third 300 gpm membrane skid which would provide 600 gpm of firm 
treatment capacity with one membrane skid out of service. 



 

Waster Master Plan, City of Gearhart Page 3-6 

The well field, well vaults, and wells (pumps and necessary appurtenances) are periodically 
inspected ensuring the system is operating within the design parameters.  

Table 3.5 lists the suggested maintenance schedule and tasks required for the well field. 

Table 3.5: Well Field Maintenance 

 

Frequency Task 

Well Field 
Inspection Periodic Inspect overall condition and for vandalism 

Well Pumps Daily Inspection Inspect pumps and level sensors for proper 
operation and electrical connections 

Sand 
Testing As needed Further development of well or installation of a sand 

separator 

Well 
Disinfection 

After extended period of inactivity or 
coliform bacteria presence 

Chlorinate, flush chlorinated water and legally 
dispose the disinfecting water 

 

As of May 2016, the City has reported that the wells are operating at the same capacity and 
drawdown as they did since beginning operation.  

3.7 Water Treatment Plant 
The water treatment plant was constructed and commissioned in 2012. The water treatment 
process utilizes coagulation assisted membrane filtration to remove arsenic from the water. The 
water is then disinfected and discharged to a 0.54 MG clearwell which provides chlorine contact 
time and water storage for fire flow. Water booster pumps located at the treatment plant pump 
the treated water from the WTP clearwell to the water distribution system. 

The WTP has had the following maintenance repairs:  

• All the valves on the membrane skid were replaced during the first year.  

• All the membranes in the membrane filtration system were replaced in 2016 under a 
partial warranty.  

The WTP normal operating hours are from 8 a.m. to 5 p.m. The WTP typically operates both 
membrane filtration skids during normal, non-water rights restricted periods. When the water 
rights are reduced from July to October, the WTP operates only one of the skid units.  

Mechanical components (valves, strainers, etc.), chemical systems, membrane skids and 
pumps are maintained periodically, and maintenance schedules are listed in their respective 
sections of the O&M Manual.  



 

Waster Master Plan, City of Gearhart Page 3-7 

3.7.1 Primary Chemical Addition and Filtration  
The Raw Water (RW) pipeline enters the south side of the Treatment Building and conveys the 
water to an in-line mechanical flash mixer. Sodium hypochlorite (NaOCl) and ferric chloride 
(FeCl3) are injected into the pipeline and are blended with the RW at the in-line flash mixer 
which provides sufficient mixing to blend the chemicals and RW. Sodium hypochlorite is used to 
oxidize arsenite (As(III)) to arsenate (As(V)) prior to adsorption onto the iron oxide precipitate. 
Sufficient NaOCl must be added to oxidize the hydrogen sulfide and ammonia in the water and 
provide a free chlorine residual for the distribution system.  

The coagulated water flows through an automatic strainer that removes particles that are 250-
micron in size or larger located immediately upstream of the contact pipe. The water then flows 
through the contact pipe downstream of the strainer providing contact time for ferric hydroxide 
(Fe(OH)3) precipitation and adsorption of As(V). The coagulated water flows from the contact 
pipeline through overhead break tank pipelines and then to the membrane tank(s).  The break 
tank pipelines are sized to allow rapid refilling of the membrane tanks following a draindown of 
the waste solids.  

3.7.2 Oxidant/Coagulant Operation and Maintenance  
Sodium hypochlorite and ferric chloride are stored on-site. The chemicals and metering pumps 
are inspected daily, ensuring an adequate supply of chemicals and proper operation of the 
pumps.  

Table 3.6 lists the suggested maintenance schedule and tasks required chemical system.  

Table 3.6: Chemical Feed System Maintenance 

 
Frequency Task 

Chemical System Weekly Inspect tanks, piping and chemical supply 

Metering Pumps Quarterly 
Clean and inspect interior. Replace LoadSure tubing 
element at recommended tube occlusion intervals. 

Replace equipment as necessary 

Metering Pumps Daily 
Ensure proper operation of metering pumps (check that 

pumps are providing the correct dosage and that the feed 
rates are correct) 

 

3.7.3 Membrane Filtration System 

3.7.3.1 Normal Operations 
The membrane filtration system has two membrane skids each with a nominal capacity of 300 
gpm and maximum filtration rate of 364 gpm (instantaneous). Space is allocated in the building 
for a third 300 gpm unit. The membranes are hollow strand porous polyvinylidene fluoride 
(PVDF) fibers that prevent the passage of particulate contaminants while permitting water 



 

Waster Master Plan, City of Gearhart Page 3-8 

molecules to flow to the inside of each strand. This selective filtration is possible because the 
surface of each membrane fiber consists of billions of microscopic pores that block the passage 
of particles larger than the pore size. Filtration is achieved by drawing coagulated water through 
the wall of the membrane fiber under low vacuum pressure and conveying the treated water 
(permeate) to the main permeate collection pipes. The submerged microfiltration membrane 
utilizes a hollow-fiber membrane that has nominal and absolute pore sizes of 0.04 and 0.1 
microns respectively. The small pore size excludes particulate matter including precipitated iron 
and arsenic solids, bacteria, pathogens and certain viruses. The membrane system is rated for 
providing 4-log removal of Giardia and Cryptosporidium and 0.5-log virus removal. 

3.7.3.2 Membrane Backwash Design Criteria 
The membranes are physically cleaned by periodic backwashing (normal backwash) involving 
air scour and reverse filtration. Air scour is used during the backwash process to agitate the 
hollow fibers and scour solids (fouling layer) from the outside of the membranes. During the 
reverse filtration, the flow through the membranes is reversed by filtrate pumps pushing treated 
water from inside the fibers to clean the outside of the membrane removing more solids on the 
membrane exterior surfaces. The membrane backwash is initiated, typically after 20 to 60 
minutes of water filtration and set for a duration of two or three minutes.  
 

The City performs maintenance washes every one to two days. The fouling layer is chemically 
oxidized during a maintenance wash using NaOCl. Maintenance backwashes occur after a 
normal backwash and takes 45 minutes to complete. The membrane tank is filled with water 
and the water is recirculated using the filtrate pump. Recirculation is followed by a soak, tank 
drain down, liquid backwash, rinse and filter to waste. The membrane tank is then refilled with 
coagulated water and returns to normal filtration.  

The clean-in-place (CIP) is a more intensive chemical cleaning used monthly to remove organic 
and inorganic fouling from the membranes. Citric acid (C6H8O7) or sulfuric acid (H2SO4) is used 
for removal of inorganic fouling and NaOCl is used to remove organic fouling. The City uses 
H2SO4 more often than citric acid to reduce chemical costs. After a backwash, the membrane 
tank is filled with treated water heated to 25 degrees centigrade (°C) with an immersion heater. 
The cleaning chemical is added to the membrane tank and the solution is recirculated through 
the membranes. After the membranes are soaked in the chemical solution the membrane tank 